
MERIDA. MORE BIKE.

S I L E X  C F 2  

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 2 5 8 0 0 0 1 4 3 CABLE GUIDE for Di2 1

2 A 2 2 5 8 0 0 0 18 9 CABLE GUIDE for mechanical 1

3 A2300000550 SCREW M3x0.5 L12mm 1 2~3

4 A 2 2470000 95 CLAMP for seatpost 1 4~5

5 A 2 1 3 6 0 0 0 1 1 6 MOUNT for FD 1

6 A 23220000 4 8 COVER for FD-Mount 1

7 A2300000056 SCREW M5x0.8 L12mm 2 4~5

8 A 2 1 4 3 0 0 0 1 4 9 CABLE PLUG for FD 1

9 A 23220000 46 PROTECTOR for CS 1

10 A 2258000053 CABLE PLUG for Di2 1

11 A2258000056 CABLE PLUG for mechanical 1

12 A 2 16 4 0 0 0 0 2 7 DISC COOLER rear; for FM160 only 1

13 A 2 3 0 2 0 0 0 0 18 NUT for rear axle M12x1,5 1

14 A 2 3 0 0 0 0 0 310 SCREW M3x0.5 L18mm 1 3~4

15 A 2 3 0 0 0 0 0 3 1 4 SCREW M3x0.5 L15mm 1 3~4

16.1 A 2 3 1 1 0 0 0 0 9 5 RD-HANGER DH - 065 for SHIMANO direct mount 1

16.2 A 2 3 1 1 0 0 0 0 6 2 RD-HANGER DH - 054 for ROAD-RD 1

17 A 2 1 4 3 0 0 0 0 1 7 BLIND PLUG 1

18 A23000004 85 SCREW M4x0.7 L6mm 2 3~4

19 A 2 2 9 8 0 0 0 061 SCREW M5x0.8 L15mm 4 3~4

20 A 2 1 4 3 0 0 0 1 6 1 BLIND PLUG 6

21 A2258000098 CABLE GUIDE for Di2 1
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